



Product Service

# ZERTIFIKAT

Nr. Z1B 15 07 70257 002

**Zertifikatsinhaber:** **Triax Z.A.**  
67, rue de Vignes  
45240 Marcilly en Villette  
FRANKREICH

**Produktions-  
stätte(n):** 70257

**Prüfzeichen:**



**Produkt:** **Überladestege  
Stationäre Sicherheits-Klapptreppe mit  
Schutzgeländer**

**Modell(e):** **Sicherheits-Klapptreppe**

**Kenndaten:** Stationärer Sicherheits-Klapptreppe mit  
Schutzgeländer zum Aufstieg auf Kesselwagen

Klappsteglänge: 1,80 m

Stufenanzahl: 0 - 6

Zul. Belastung: 150 kg

**Geprüft nach:** DIN EN ISO 14122-2:2002  
DIN EN ISO 14122-3:2002

Das Produkt wurde auf freiwilliger Basis auf die Einhaltung der grundlegenden Anforderungen geprüft und kann mit dem oben abgebildeten Prüfzeichen gekennzeichnet werden. Eine Veränderung der Darstellung des Prüfzeichens ist nicht erlaubt. Die Übertragung eines Zertifikates durch den Zertifikatsinhaber an Dritte ist unzulässig. Umseitige Hinweise sind zu beachten.

**Prüfbericht Nr.:** 028-713062050-002

**Gültig bis:** 2020-07-28

( Armin Saurer )

**Datum,** 2015-08-06



Seite 1 von 1





Product Service

# CERTIFICATE

No. Z1B 15 07 70257 002

**Holder of Certificate:** **Triax Z.A.**  
 67, rue de Vignes  
 45240 Marcilly en Villette  
 FRANCE

**Production Facility(ies):** 70257

**Certification Mark:**



**Product:** **Loading gangways  
 Stationary safety folding stairway with  
 guardrail**

**Model(s):** **Safety folding stairway**

**Parameters:** Stationary safety folding stairway with  
 guardrail to climb up to a tank wagon

Footbridge length: 1,80 m

Number of rungs: 0 - 6


Max. load: 150 kg

**Tested according to:** DIN EN ISO 14122-2:2002  
 DIN EN ISO 14122-3:2002

The product was tested on a voluntary basis and complies with the essential requirements. The certification mark shown above can be affixed on the product. It is not permitted to alter the certification mark in any way. In addition the certification holder must not transfer the certificate to third parties. See also notes overleaf.

**Test report no.:** 028-713062050-002

**Valid until:** 2020-07-28

  
 ( Armin Saurer )

**Date,** 2015-08-06



Page 1 of 1

